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Test Report

REmS - 202208004
Report No.
RS : A BiJs:1 FRI&RS . CWBDZ-QR-QC-123
& A e B -
Sample Name Connector Part No:
- AL EXEFEERAT ZRES. /
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
o Pt T R BT AR K 10085 Ykt IR ol
Producer Add. [ No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HRHE & E A
75 2022/6/1~2022/6/30
Sample Qty. pes Test Periods
RO s - 1 W I 1B N eE oo
Test Location BMBE KB e (23.1~25.5)C, (51.3~55.2)%RH
== N . o
FRRE  omsiems e,
Sample State
& 3 - N b AT e
MM EIE e (PS4098) T HRMBHIE.
Tested Basis
TS
Test instrument :
FS 1XEEETR RERS IHHEBMHA
No. Instrument Name Instrument No. Valid date to
/_ TN
1 it SY-EG135 2023/4/30
Resistance Meter
S
2 BRI SY-FC030 2022/11/30
Ergometer
6 N
3  DRERUTEEH, SY-FG024 2022/7/30
Universal tensile testing machine
SERERRIOE
4 Temperature & Humidity Cycling Chamber SY-TALlg g022/12/30
SRR IE
5 Temperature & Humidity Cycling Chamber B pU22/8/30
SIERERRIE
6 Temperature & Humidity Cycling Chamber " 2023/2/28
BEAERRE
! Temperature & Humidity Cycling &Vibration Chamber SY-TAD92 2023/3/30
thigE IPTA:
8 S REIRLIFE SY-Z011 202217130
Salt spray Chamber
S——
9 HHEREE SY-TA106 2023/4/30
Data Acquisition Unit
I=Ei=impvay== N
10  CREERDR SY-EG133 2023/4/30
Multi range DC power supply
= AN
11 EEE}H&E}JE‘ TC-FG018 2022/7/30
Electric vibration table
=, N TS L
12 ,§{7l<it/¢_$1it’,54.:. TC-FG023 2022/7/30
Fall concussion test-beds
13 . Hﬁ&ﬁ.ﬂ( . TC-EG142 2022/12/30
Transient breaking instrument
ERERE R EASNIHY
14 Aptitude AC/DCVoltage resistance SY-EG063 g023/6/30

=B

1. IRERINE "GN ERE"T ;

2. HMEEBEESRMFHEESIMAS | RENBNIRRELERERL
3. ENRENRBERIN , FEREIRSZ BE+RBRUPEF AR TR,

20, 25 m

7

BOEHWT ; MERM. KRATR ; RETHRH. . WEAEFTH.
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Test Result

*E%éﬁ%: gpa L
Report No. 202208004 Fiedm's: CWBDZ-QR-QC-123
Fs I B SRS P S HERRS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERMGRENTBREER
v MIBE. FRRFAERE
. mﬁ;
B >=77e
Checking by eyes Plastic part: smooth and flat
S0 N surface without discolor,
M'jj'. ﬁ..Ol«,U: broken, crack, and
Sl HEg/eS|g t>1.0 distortion, etc. & a
611 Appearance AR ' (200-300) Ix 001~005 2&EEHRELSGMm. S Pass Pass
Lamp: (200~300) Ix = o
BMEEE: (0.3~05) m i -
. - BRESHA.
Space: (0.3~0.5) m A
GB/T 5095.1 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
B 245 F A%k 5 ek LR
(MR IR B 25mm /min)
imF[EE F1 |The force of pulling the contact out of
Retention |the housing along the axis shall be . &
~ 7 BT
6.12 force for [measured (Testing speed: <25 001-005 15N Min HRYBN TR Pass
contact |mm/min.)
GB/T 5095.8 Method 15d / EIA-364-
29B
MR K BIEEE
Result of test or range of numerical value
E{rUnit: N
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
ShI TR Fei5ith Feisith Fiitn Fiitn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
2G|
(Retention) Min 38.1 37.0 35.2 36.8 375 38.1 35.2 36.9

LB BB
Name of instrument
equipment

HEM

Ergometer




B WM FE R
Test Result
RERS: e
Report No. 202208004 %MD CWBDZ-QR-QC-123
Fs KNI e M EER G E RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
) LERHRERTAEBER. ME
EM_ « FREZWERATE.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ N
6.1.1 BBEA: (200~300) Ix 006~010 2ERHRELSEMH. k. xH =
Appearance s et ae Pass Pass
PP Lamp: (200~300) Ix B HONL IR 5 P 4 R R S
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
ARSI S e IS, WEIFHEEA
B4 A BERN SRR E :25mm /min)
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
FHIEZE S :
. load required to make the post start . , &
~ 4 N =
6.1.3 Post retention moving from the wafer shall be 006~010 10N Min. FRYFERN TR Pass
force . .
measured. (Testing speed: <25
mm/min.)
GB/T 5095.8 Method 15a / EIA-364-
29B
KN R K HETTE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 27.5 29.9 - - - - - - - - 29.9 27.5 28.7
SHEESD
Post Sample2 28.4 27.6 - - - - - - - - 28.4 27.6 28.0
retention
force (BA{L Sample3 28.3 29.9 - - - - - L - - 29.9 28.3 29.1
Unit:N)
Sample4 275 28.3 - - - - - - - - 28.3 27.5 27.9
Sample5 28.5 27.4 - - - - - - - - 28.5 27.4 28.0
PE -
Name of instrument
equipment

TiHERI ST B

Universal tensile testing machine
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Test Result

WERS: P,
Report No. 202208004 FH&45: CWBDZ-QR-QC-123
Fs KmE MR ER A HRRS MIEER HEREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
. 1LEBRMRENTAEER. LB
EEU . FEREMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. A ~
611 | poewance | (200-300) Ix 001~005 2@ WHEERHM. Ei . T w iakisl
Lamp: (200~300) Ix B HHRIR L R F R R R TR S R
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
HEEEERFRKEBMSLE EiEmh T,
HNENG S LMK TR s SRS
B9 AR : 25mm /min)
Pulling load shall be applied to a
oA f kv =1 A = i i
Egeﬂmhgﬁﬁrg correctly cnmped contact and a wire. AWG # 24: 30N Min. ‘ ~
6.1.4 Crimp tensile | The load required to pull the wire out of 001~005 AWG # 22° 50N Min SEREIENTER F‘,:'
strength the contact or break the wire shall be ' ' ass
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
KMERKEEEE
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
EEEBAIR
AWG # 22 81.2 825 81.3 83.5 80.9 . . 74.9
WEE | m - B
Crimp Socket
tensile contact
strength AWG # 24 63.4 82.5 67.5 64.0 62.5 82.5 62.5 68.0
R & BN
Name of instrument
equipment
RSt
Ergometer
H5O, 25|
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Report No 202208004 FHM%i'S: CWBDZ-QR-QC-123
Fs M B KNG FE RS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERMGRENTRREER
v MIBE. FRRFAERE
=R e
Checking by eyes Plastic part: smooth and flat
ST . surface without discolor,
%/?Slgﬁtogi) broken, crack, and
Sl o distortion, etc. & &
6.1.1 BERR: (200~300) Ix 011~015
appearance | [417: J200°88 2eBUREREM. S Pass Pass
EEE: (0.3-0.5) m « FBRRAOHUI Y R g
0 20 BY BETEE R,
2%7$eéégsloM5)trT d1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
No. | 1A (BfE) 4 Mﬁ (ﬁfNE_) ¢
LA E R T 7B SRR I R ey
AFRL, MEEXEAD. BRK poles? I s st
HARESORIKES ERELRAKTF 2 0N e e
25mm/min.) 3 1N we Ne
ReiEAN 1 5%k E |A housing with crimped contacts and jj Ri 1:2 ?\':
H a header shall be mated and unmated 5 H0Ne e ™ ; &
~ 4k T
6.1.5 Insertion force and|on the mating axis. Initial insertion 011-015 L e EAl e HRERA TR Pass
withdrawal force |and withdrawal forces and withdrawal ;‘j ;?::j i?:j ;:j
force at 50th shall be measyred. = pren e oo
(Testing speed: <25 mm/min.) 11 fiNe 13380 1Y
GB/T 5095.7 Method 13b /EIA-364- 12¢ T0Ne INe 14Ne
13B 13¢ T3Ne 168« 14Ne
140 NG 18N¢ 16N¢
13¢ 830 N0 17Ne
KM RKBIEEE
Result of test or range of numerical value
B {IUnit: N
ftﬁerﬁn Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SN TR Feisith Feisith Fiitn Finifn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
e
EL.{Aﬁ)\}J 15.9 16.6 14.7 13.8 15.8 16.6 13.8 15.4
Insertion 1st(Max)
) RS 4 V]
2Pin Retention1st(Min) 13.9 13.0 12.3 12.4 12.6 13.9 12.3 12.8
H50UHk H J)
Retention50st(Min 9.1 9.1 8.4 8.6 8.5 9.1 8.4 8.7
)
{2 & AR |
Name of instrument
equipment

TIRER A BE N

Universal tensile testing machine
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Test Result

RERS e
Report No. 202208004 Fet4m's: CWBDZ-QR-QC-123
Fs KmE MR ER A RS HAREK HEREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERHRERTHAEER. ME
B v FREEMERNETR.
Checking by eyes Plastic part: smooth and flat
MA: 1080 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance | RHB:  (200-300) x 016-020 |2&BH-EREXSHM. ik . KH w Prss
Lamp: (200~300) Ix SN IR R BB R AR F A
BMES: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
mEEES, BREEREREL, BR
100mA; FHIRHIEE TIERES: A
(10~55~10) Hz, BMEIAETEHRLS
#, #RIE1.52mm. SBXYZ=HIERT5THE
FIBIR2/\BF SN Fifs (£886.1.1)
Mate connectors subjected them to Appearance: no damage. ( refer to
o — following vibration conditions, for a 6.1.1) A
6.1.6 T period of 2 hours in each of 3 mutually 016-020 FERBEEFE: 20mQ Max. GEEMIR IRk =
Vibration ) ) Pass
perpendicular axes, 100 mA current Contact resistance: 20m Q Max.
shall be applied. HEZ TR ERETIE): 1 1 sec Max
Frequency: (10~55~10)Hz/min. Current interruption: 1 u sec Max
Cycling time: 1 min.
Amplitude: 1.52mm.
GB/T 5095.4 Method 6d / EIA-364-
28D
NS RSB ESERE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt F it Fintn F At
e inyHT | 016-020 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance Fifts Fifts iR Fift it
. 5145 il 5145 il il
HH/E | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
Bt o 7 B )
Current interruption 016-020 <fus <1lus <lus <1us <1us / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 5.2 4.7 - - - - - - - - 5.2 4.7 4.9
Sample2 5.2 5.0 - - - - - - - 5.2 5.0 4.9
RIAT | Sample3 4.5 4.7 - - - - - - - 4.7 45 4.9
JRARERE Sample4 5.3 5.1 - - - - - - - 53 5.1 5.1
Contact
resistance Sample5 4.7 4.3 - - - - - - - 4.7 4.3 52
(&L
Unit:mQ) Samplel 5.4 4.8 - - - - - - - 5.4 4.8 5.4
Sample2 53 4.9 - - - - - - - 5.3 4.9 55
mHfE | Sample3 6.1 5.2 - - - - - - - 6.1 5.2 5.6
Sample4 5.8 5.0 - - - - - - - 5.8 5.0 5.6
Sample5 5.9 5.7 - - - - - - - 5.9 5.7 5.8
#1025 W
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LHeo's: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

&
Vibration Tester

MRt

Resistance Meter
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Test Result

Ao
Ti?ﬁ’,’:‘é 202208004 FHHE: CWBDZ-QR-QC-123
Fs KNI e M SE 3R 73 ok RS HAREK HERYE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEER. ME
B v FFEREMERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appearance | e:  (200~300) Ix 016-020  [2&B#H-RELFHM. EH . KA Pass Pass
Lamp: (200~300) Ix B HIHRIR G R R B S R
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
FEERSAEAD, IBXYZZHMIER A EE S
R (B#H18R) , FEMRIEHEU
100mAHH
MEIEE: 490m/s2
$H4ERTIE): 11ms
Mate connectors and subject them to the SN FoiRE (£886.1.1)
following shock conditions, 3 times of : N
. ! Appearance: no damage.( refer to
HLR shock shall be applied for each 6 P ge.( " &
6.1.7 . . 016-020 6.1.1) ERBIBEN TR
Shock directions along 3 mutually .37 B E]: 1 usec Max Pass
perpendicular axes, passing DC 100mA Cu”rl:ent interru tI:on- 1usec Max
current during the test.(total of 18 ption- Tu
shocks)
Test pulse: 490m/s2
Duration: 11ms
GB/T 5095.4 Method 6c / EIA-364-
27B
s R BUESERE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
p oAt Fei5itn Fei5itn Tt Fi5ith Fiif5
e iy | 016-020 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance EiRe EiRt5 EARe EiRt5 FARM
. izl il izyvs] i il
HH/E | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
B 57 A BT A 18]
Current interruption 016-020 <fus <lus <lus <lus <lus / / /
P4
Name of instrument

equipment

hEREE

Shock test system

BRI

Resistance Meter
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Test Result

RERS e
Report No. 202208004 FH&45: CWBDZ-QR-QC-123
Fs KNI e M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
HEH . __ _ N = N =] [=]
6.1.1 Appearance iel:)) . (200~300) Ix 011~015 iﬁ%#ﬁﬁzﬁéﬁm gl‘ﬂ: g %E}i Pass Pass
Lamp: (200~300) Ix RN B B S R B S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
LU 34 100K AR FE HRHR500) SN Tifn (B886.1.1)
WHED 50 cycles for mating and unmating test Appearance: no damage.( refer to A
6.1.8 Duraf)il;ltp at the speed of 10 cycles per minute 011~015 6.1.1) ERHIE N TR ;ass
Y. |GBIT 5095.5 Method 9a / EIA-364- HEMEIE: 20mQ Max.
09C Contact resistance: 20m Q Max.
HMEERKBIEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
p oAt Tt Tt F it Fintn Pistinlvsl
- uR | 011-015 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance RiRl RiRY FiRt R iRt
. 5 il izyvs) i il
HH/E | 011-015 No damage. No damage. No damage. No damage. No damage. \ / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 4.7 5.3 - - - - - - - - 5.3 4.7 4.7
Sample2 5.0 4.8 - - - - - - - - 5.0 4.8 4.7
RIEAT | Sample3 45 4.3 - - - - - - - - 4.5 4.3 4.8
JERELRR Sample4 45 45 - - - - - - - - 45 45 4.9
Contact
resistance Sample5 4.4 4.9 - - - - - - - - 4.9 4.4 5.0
(&L
Unit:mQ) Samplel 4.9 5.3 - - - - - - - - 5.3 4.9 5.1
Sample2 5.3 55 - - - - - - - - 5.5 5.3 5.1
A | Sample3 5.1 4.8 - - - - - - - - 5.1 4.8 5.0
Sample4 5.2 4.6 - - - - - - - - 5.2 4.6 5.0
Sample5 5.0 5.0 - - - - - - - - 5.0 5.0 5.0
EBRR BB
Name of instrument
equipment

BEWA

Ergometer

TR

Resistance Meter

# 10 5T, 3t 25 W




B W g R
Test Result
REHS e COR-OC.
Report No. 202208004 Ft4m's: CWBDZ-QR-QC-123
Fs KmE KMEGRFE RS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1LERGRENTREER. ME.
Checking by eyes REFNIEFRER .
S . N Plastic part: smooth and flat surface
MA: 1O E ; i
Eyesight: > 1.0 without discolor, broken, crack, and
IR distortion, etc. = &
6.1.1 B8ER: (200~300) Ix 021-025 e
Appearance . - 2ERMHRELEW. S XARK Pass Pass
Lamp: (200~300) Ix o o -
o e d HUBIR 15 52 E 4 R B S kS
BiMEEE: (0.3~0.5) m i
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a : ; 109
physical damage, etc.
TRECFABRIERE SRS, /N TR B BR T
s |
Mate connectors with dry circuit to test 10mQ Max. (Initial) ; &
N T
621 re(':s(i)sr;;ilcge contact resistance 021-025 20mQ Max. (Final) HRUGEI TR Pass
GB/T 5095.2 Method 2a / EIA-364-
23B
WMEERKBIEEE
Result of test or range of numerical value
Eiﬁ Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR a o o o o
Tt Fiitn Fiiifn Fififn Fiiifn
quzjmn 021-025 No damage. No damage. No damage. No damage. No damage. / ! !
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 4.6 5.3 - - - - - - - - 5.3 4.6 4.9
JERLEAIE
Contact | Sample2 4.7 5.0 - - - - - - - - 5.0 4.7 4.9
resistanc
e(B Sample3 5.2 4.8 - - - - - - - - 5.2 4.8 4.9
Unit:mQ)
Sample4 5.3 4.8 - - - - - - - - 5.3 4.8 4.9
Sample5 4.5 4.9 - - - - - - - - 4.9 4.5 4.7
UEFRE B
Name of instrument
equipment

WERT

Resistance Meter

#1105, 3t 25 W
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Report No. 202208004 FH%'S: CWBDZ-QR-QC-123
Fs M B M 2% R B8 75 5 HERRS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

g 1LERGRENTREER. ME.
Checking by eyes R IMERKER.
3 N Plastic part: smooth and flat surface
M 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 B8ER: (200~300) Ix 021-025 e
Appearance . - 2ERMHRELEM. S XARK Pass Pass
Lamp: (200~300) Ix o o -
o e d HUBIR 15 52 E 48 R B S RS
BmES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ; ; 109
physical damage, etc.
TEFRER AL 2 18]Sk th4k < i8], A 500V
DCER E#H TR
tmixEPE  |Apply a voltage of 500V DC between 1000 MQ Min. A
6.2.2 Insulation |adjacent contacts and between 021-025 ( Initial) ZRMIENTER I'Tass
resistance |contacts to ground. 800 MQ Min. (Final)
GB/T 5095.2 Method 3a / EIA-364-
21C
RSP 2 B #h 4k 2 (8]t In 1000V
AC (B¥UE), RE R ImARE E{ER BT
[&1min.
fitea/E  |Apply a voltage of 1000V AC (rms) SN FLHEFF IR ~
6.2.3 Withstand [and leakage current of 1mA between 021-025 Appearance: no breakdown or ZRMIEN TR ;ass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
LR BESER
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR Fei5ith Fei5ith Fei5ith Fiitn Feinitn / / /
Appearance No damage No damage No damage No damage No damage
i fe
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(B {HIUNitMQ)
i At A A A A , , ,
Withstand voltage No damage No damage No damage No damage No damage
BERR

UEREE BN
Name of instrument
equipment

AMRHGE Nn pE

ZER

a2 A

DC/AC insulation and Dielectric Strength tester

#1270, 25 W
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Test Result

fgfﬁ%g 202208004 FM%i5: CWBDZ-QR-QC-123
Fs KNI e KM R ER TG E HRRS HAREK HREE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
* LERMERE R AR, Mis, T
Checking by eyes FLREME TR .
M LOMLE Plastic part: smooth and flat surface
Eyes-ighi' >1.0 without discolor, broken, crack, and
ST e distortion, etc. & &
6.1.1 BEAER: (200~300) Ix 026-030 — =
Appearance (717 /300500 2o RURERAM, F . KWEH|  Pass Pass
B, (03-05) m RS R SR BE S BRIA.
s Iace' (0' 3-0 '5) m. Metal part: bright and even surface
GFI;/T 5'09'5 1 M thod 1 without rust, oxide, fog and obvious
-+ Method la physical damage, etc.
BEEER, BUSAAFER, MR
ErEE
BH Mate connectors and measure the N
6.2.4 | Temperatur [temperature rise of contact when the 026-030 A30°C Max. FERYIBN TR ;
e rise maximum AC rated current is passed. ass
GB/T 5095.3 Method 5a / EIA-364-
70A
45 SR BESE R
Result of test or range of numerical value
B{IUnit: k
ﬂ&NOéSIrZ‘:]IIeS/%ﬁ No.l | No2 | No3 | No4 | No5 | No.6 | No7 | No8 | No.9 | No.1o | Max | Min Avg
2#%: 3A 8.2 7.5 9.4 - 9.4 7.3 8.2
BB
Name of instrument
equipment

SEEEREIR
Multi-Range DC Power Supply

013 7, L 25 W
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Test Result
Ao
Eﬁe?ﬁ?l;) 202208004 FH4%05: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
B3 LERMERENTAEER. MBE.
Checking by eyes FERHMIEFRER.
WA LOLLE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
SR AN distortion, etc. & N
6.1.1 BBER: (200~300) Ix 031-035 e
Appearance Lamp: (200~300) Ix 2ERHERELEM. Sk THE Pass Pass
B (03-05) m BORURAR 4 R B R R 0.
S Iace' (0' 3-0 '5) m. Metal part: bright and even surface
GFI)B/T 5'09'5 1 M thod 1 without rust, oxide, fog and obvious
-+ Method la physical damage, etc.
EESEAE T (85:2) CHSE S iRt (£886.1.1)
437‘551324(?11\5;1 ﬁlﬁlil_li*aqﬂfﬂlﬁ Appearance: no damage.( refer to
(1-2) M " e
6.3.1 HEa Mated Connelctors exposed to the 031-035 iﬁftfi%esizsi:n(c)e,'w;gr.n Q Max ERMIRE TS A
s Heat resistance [condition of (85+2)°C for 240 hours, e : - h At
) #a5 R : 800 MQ Min.
recovery time (1~2) hours Insulation resistance:800 MQ Min
3(‘3;1/:275395.6 Method 11i /EIA- EE: 1000V Min.
Withstand voltage: 1000V Min.
& MZE RSB ESERE
Result of test or range of numerical value
mE | | | | le4 | i
ltem Sample Samplel Sample2 Sample3 Sample Sample5 Max Min Avg
A Fethits Fints Finits Finits Fints
7 -
AT | 031-035 | g damage. No damage. No damage. No damage. No damage. / / /
SR
o Fei5ith Feisith Feisith Fiitn Fiitn
4 -
i/E | 031-035 No damage. No damage. No damage. No damage. No damage. d / /
ke 3N
Insulation resistance | 031-035 >800 >800 >800 >800 >800 / / /
(BHALUNitMQ)
i8I 031-035 Fei5ith Feisith Feisith Fiitn Fintn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel| 5.2 4.4 - - - - - - - - 5.2 4.4 4.8
Sample2| 4.9 4.5 - - - - - - - - 4.9 4.5 4.9
RIEHT | Sample3 | 4.4 47 - - - - - - - - 4.7 4.4 5.1
JERNER R Sample4 | 4.7 5.3 - - - - - - - - 5.3 4.7 5.2
Contact
resistance Sample5| 5.1 4.3 - - - - - - - - 51 4.3 5.3
(1
Unit:mQ) Samplel| 5.8 53 - - - - - - - - 5.8 5.3 5.4
Sample2| 5.7 5.2 - - - - - - - - 5.7 5.2 53
NI E | Sample3| 5.4 5.0 - - - - - - - - 5.4 5.0 5.3
Sample4| 5.3 5.5 - - - - - - - - 515 5.3 5.4
Sample5| 5.7 4.9 - - - - - - - - 5.7 4.9 53

%14 5, 3t 25 W
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Report No.

202208004

' oM g R

Test Result

LMeo's: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

BERR

32 B A i MR
DC/AC insulation and Dielectric Strength tester

A

Resistance Meter

%015 W, L 25 W
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b
Test Result

R

*ﬁ%éﬁ%: a=0
Report No. 202208004 FHg4i'5: CWBDZ-QR-QC-123
Fs KNI e MR R TE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
=0 LERMERENTAEER. MBE.
Checking by eyes FHBRHMEROTT.
4. \ Plastic part: smooth and flat surface
73 1.0 E ) i
Eyesight: > 1.0 without discolor, broken, crack, and
SN distortion, etc. £ =
6.1.1 BBER: (200~300) Ix 036-040 e
Appearance . _ 2ERHFRELEM. St THE Pass Pass
Lamp: (200~300) Ix gl et
i ~ BOHUIR5 495 K% B 858 2 Bt 7 S R B
BMES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ) : + 109
physical damage, etc.
. o~ b P pYL : nfn (£886.1.
EEERAR, T (25:2) CHIZ= ﬁp;beaz:rfy;;ﬁné damﬁa:gL;:z refer to
SHBE240/0E, BEEIERPK ’ .
B (1-2) MEHE e
(R Mated Connectcl)rs exposed to the iRl 20mQ Max.
N i ~ : . 4+ B3 Y mT A
6.3.2 Cold resistance [condition of (-25+2)°C for 240hours, 036-040 Contact resistance: qu Q Max. HREBH TR Atk
) #a5EfE: 800 MQ Min.
recovery time (1~2) hours Insulation resistance:800 MQ Min
3(‘3;1/:275395.6 Method 11j /EIA- B E: 1000V Min.
Withstand voltage: 1000V Min.
L5 R B ETEE
Result of test or range of numerical value
I .
tem Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fiiin Fints Finits Fints Finits
7 -
BBAT | 036-040 | g damage. No damage. No damage. No damage. No damage. / / /
A
- Feitith Fei5ith Fei5ith Fiitn Fiitn
4 _
iH/E | 036-040 No damage. No damage. No damage. No damage. No damage. d / /
Huiea e
Insulation resistance | 036-040 >800 >800 >800 >800 >800 / / /
(BHALUNitMQ)
i8I 036-040 Fei5ith Feisith Feisith Fiitn Feinfn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel| 5.0 51 - - - - - - - - 5.1 5.0 4.8
Sample2| 5.2 4.7 - - - - - - - - 5.2 4.7 4.9
RIEET | Sample3 | 4.4 5.2 - - - - - - - - 5.2 4.4 4.9
FEfhea e Sample4| 5.0 4.4 - - - - - - - - 5.0 4.4 5.0
Contact
resistance Sample5| 4.5 4.4 - - - - - - - - 4.5 4.4 5.2
(€272
Unit:mQ) Samplel| 5.8 5.0 - - - - - - - - 5.8 5.0 5.4
Sample2| 5.4 5.2 - - - - - - - - 5.4 5.2 5.3
R S5 | Sample3| 5.1 5.6 - - - - - - - - 5.6 5.1 5.4
Sample4| 5.3 5.3 - - - - - - - - 5.2 5.3 5.4
Sample5| 5.9 4.9 - - - - - - - - 5.9 4.9 5.4

16 11, JL 25 0T
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Report No.

202208004

B W 5 R

Test Result

FH&gi's: CWBDZ-QR-QC-123

BRI E BTN
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

BERRK

.
L
e
i

32 B R A i MR A
DC/AC insulation and Dielectric Strength tester

A

Resistance Meter

17 W, L 25 W
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Test Result

S

SRS P,
Report No. 202208004 Fe4m's: CWBDZ-QR-QC-123
Fs mE MG FE HRRS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
a5 1LERMERENTRAEER. MBE.
Checking by eyes FERHIE TR .
W LOLLE Plastic part: smooth and flat surface
E es.' hi' >1.0 without discolor, broken, crack, and
LIS yesight. > . distortion, etc. & &
6.1.1 . H8ER: (200~300) Ix 041-045 i 3 =
- Appearance L;mp. (200~300) Ix 2EBHRELER. . KHE Pass Pass
BES: (0.3-0.5) m BOHUIR 5 P S B S s
S ’éce. (O. 3-0 ;5) m. Metal part: bright and even surface
P A ’ without rust, oxide, fog and obvious
GB/T 5095.1 Method 1la .
physical damage, etc.
;‘Z‘gﬁfg“};&f;%w S: FARls (S86.01.1)
iy ? Appearance: no damage.( refer to
MERE240/0 B, BBIRE 6.1.1)
(1-2) RIS, FERIFIE: 20mQ Max
“_'_‘“:ﬁ-,* : .
6.3.3 lEE’.”‘.'"‘J‘ Mate.d. connectors exposed to tkle 041-045 Contact resistance: 20m Q Max. SRMIENTER B
Humidity condition of temperature (40+2)°C, YisElA: 800 MQ Min
humidity (90~95)% for 240 hours, I—ns—ulation. resistance: 860 MQ Min
recovery time (1~2) hours o '
fifEE : 1000V Min.
GB/T 5095.6 Method 11c /EIA- Withstand voltage: 1000V Min.
364-31B
KM RKBIEEE
Result of test or range of numerical value
T;ﬁei Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
At Feinifs Finifs Finifs Fi5ifs Finifs
A i
AT | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
kS
. Tt Tt Tt Tt Tt
A "
HH/E | 041-045 No damage. No damage. No damage. No damage. No damage. J / /
Huisea e
Insulation resistance | 041-045 >800 >800 >800 >800 >800 / / /
(B AIUNit:MQ)
i oar0ds | TR FAR FA FA Tt , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel| 4.5 4.8 - - - - - - - - 4.8 4.5 5.0
Sample2| 4.7 53 - - - - - - - - 5.3 4.7 51
iKI&HT | Sample3| 5.2 5.1 - - - - - - - - 5.2 5.1 5.2
FERAER PR Sample4| 4.6 5.1 - - - - - - - - 5.1 4.6 5.2
Contact
resistance Sample5| 5.2 51 - - - - - - - - 5.2 51 5.3
(fu
Unit:mQ) Samplel 5.4 5.6 - - - - - - - - 5.6 5.4 5.3
Sample2| 5.3 5.0 - - - - - - - - 5.3 5.0 53
R/ | Sample3| 5.9 5.1 - - - - - - - - 5.9 5.1 5.3
Sample4| 5.1 4.8 - - - - - - - - 51 4.8 52
Sample5| 5.6 5.3 - - - - - - - - 5.6 5.3 55

218 1L, L 25 ;T

~N




RERS
Report No.

202208004

' oM g R

Test Result

LMeo's: CWBDZ-QR-QC-123

LR ERTR
Name of instrument
equipment

SIRBEARIEFE
Temperature & Humidity Cycling
Chamber

X B RS E IR
DC/AC insulation and Dielectric Strength tester

A

Resistance Meter

19 W, L 25 W
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Test Result

R

RERS: g
Report No. 202208004 Fet4m's: CWBDZ-QR-QC-123
Fs KmE M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
Bz . ~ _ = = =]
6.1.1 Appearance | Rz (200-300) x 046-050 éﬁ}%ﬁ%ﬁjﬁ%?ﬂx A, T Pass Pass
Lamp: (200~300) Ix RN B B 8 R B S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
BRI BB KRR, BT
LB IRE -
a) 7£(-55+2) CHYIEIR & T HEO0.5/MAF;
b) 7£(85+2) CHIIER &4 A E 0.5/ Mt ; ;. AR (63
Ma)Elb)—MEIR, FEAREIRETER R il Aéar%:j??ngz;félji refer to
AT, HPT5NMERME (1~2) P ' ge-
\ MERS 6.1.1)
mEEIR Mated connectors shall be tested under the #EAREEFE: 20m Q Max.
6.3.4 Temperature  |following conditions 046-050 Contact resistance: 20m Q Max. ZRHBIENTER =y
cycling Temperature °C Duration e EfE: 800 MQ Min.
; -55£2 0.5h Insulation resistance: 800 MQ Min.
Room Temp. 5 minutes Max. g =, 1000V Mi
&N 0.5 \T\jﬁgénd?/%?tagel-niooov Min
4 Room Temp. 5 minutes Max. ’ ’
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
MERKFEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Finifs Finifs Feisith Finifs Finifs
A i
X AT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
SR
o Tt Tt Finits Tt Tt
& N
wi/E | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
i fe
Insulation resistance | 046-050 >800 >800 >800 >800 >800 / / /
(B {HIUNit:MQ)
it & 046-050 Finifs Finifs Fei5ith Finith Fi5ith / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Samplel 5.4 4.8 - - - - - - - - 5.4 4.8 4.8
Sample2 4.5 4.9 - - - - - - - - 4.9 4.5 4.9
RIEHT | Sample3 | 4.5 4.6 - - - - - - - - 4.6 45 5.1
JERELRR Sample4 5.3 4.8 - - - - - - - - 5.3 4.8 5.3
Contact
resistance Sample5 4.7 4.8 - - - - - - - - 4.8 4.7 5.4
(&L
Unit:mQ) Samplel| 5.8 5.3 - - - - - - - L 5.8 5.3 5.5
Sample2 5.7 5.4 - - - - - - - - 5.7 5.4 55
RS | Sample3| 5.4 5.8 - - - - - - - - 5.8 5.4 5.5
Sample4 53 5.6 - - - - - - - - 5.6 5.3 55
Sample5 5.9 5.0 - - - - - - - - 5.9 5.0 55

020 UL, JL 25 ;T
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Report No.

202208004

B W 5 R

Test Result

LHeo's: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

BE-EE-RIGAIFEIAKEE

Temperature & Humidity Cycling &Vibration

Chamber

A2 B R A i E MR
DC/AC insulation and Dielectric Strength tester

AR

Resistance Meter

21 W, L 25 W
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Test Result

RERS e
Report No. 202208004 Fet4m's: CWBDZ-QR-QC-123
Fs KmE M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBNHRERLRAEBER. ME
B . FREEZMERNETR.
Checking by eyes Plastic part: smooth and flat
71: 1.0 E surface without discolor, broken,
. Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Appeagnce B2EH:  (200~300) Ix 051-055  |2&BH-REXHEM. St . KA Pods Pass
Lamp: (200~300) Ix RN B B S R B S R
BEEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
“_\é‘l:l “_\é HE\ \.,, 337 N -
REREDARATRIETE, RED S AR E SRR ELES
& R(5£1)%(FREE 7 )R LINER, - i }
oniE s A T 4 g BRI RS R FEY,
E(35i2) CIMETE—£%1{48’J\HTs ﬁtE\_‘L H%*ﬂﬁﬁﬁFﬁK%ﬂrﬂ]H'E“E"J?
ERRENZEIBKEREERENRY. &%m ) RS IR RERT
EEEREEEHTRE (1~2) )& . ’
HE . Appearance: no damage (no &
- & T =
635 Salt spray 48 hours spray, attemp (35:2) C, NaCl 051-055 erosion on material exposed. and SHRUBR TR Pass
mist concentration (5+1)%. After test . . . :
o . plating material, slight erosion on
wash parts and put it into room ambient ) -
the cutting surface is acceptable)
for (1-2) hours HERAEE: 20mQ Max
GB/T 5095.6 Method 11f /EIA-364- - ’
268 Contact resistance: 20m Q Max.
MR K BIEEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fintn Tt Tt Fintn F s
ST HuRT | 051-055 No damage. No damage. No damage. No damage. No damage. / / !
Appearance| FIR 5 iR t5 TSR 5 iR t5 T35t
HH/E | 051-055 No damage. No damage. No damage. No damage. No damage. J / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 5.3 5.4 - - - - - - - - 5.4 5.3 4.8
Sample2 4.4 4.3 - - - - - - - - 4.4 4.3 5.0
RIEAT | Sample3 5.1 4.9 - - - - - - - - 5.1 4.9 5.3
FERELRR Sample4 45 4.6 - - - - - - - - 4.6 45 5.5
Contact
resistance Sample5 4.8 4.5 - - - - - - - - 4.8 4.5 5.9
(€272
Unit:mQ) Samplel 6.9 6.3 - - - - - - - - 6.9 6.3 6.2
Sample2 5.4 5.6 - - - - - - - - 5.6 54 6.1
YA | Sample3 7.1 5.3 - - - - - - - - 7.1 5.3 6.4
Sample4 5.9 6.9 - - - - - - - - 6.9 5.9 6.4
Sample5 6.1 6.8 - - - - - - - - 6.8 6.1 6.5
ERREBR
Name of instrument
equipment

B hFE
Salt spray Chamber

Resi

kit

stance Meter

%22 5T, 3t 25 W
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Test Result

R

?ﬁ%éﬁ%: gp L
Report No. 202208004 FH&45: CWBDZ-QR-QC-123
Fs KmE M EER A HERRS HAREK HEREIE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
\ LERHRENTAEER. ME
EEU . FEREMERNER.
Checking by eyes Plastic part: smooth and flat
M. 100k surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Appear’;nce FEF:  (200~300) Ix 056-060 (2@ BHEEXHM. AW . KM W iakisl
Lamp: (200~300) Ix RN IR R BB R BURFRA
EMEES: (0.3~0.5) m )
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EERRAR, TRE (40£3) C. BE
75%. H2SS4KE A 3ppmEYERE i
m S B0 SEIE: 20nQ Max ‘ &
6.3.6 Mated connectors exposed to the 056-060 C ’ LERRIE N TR =
(H2S gas test) . . Contact resistance: 20mQ Max. Pass
condition of temperature (40+3)C,
humidity 75%, H2S gas concentration of
3ppm for 96 hours
MR K BIEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fhth Fintn Feintn
e HHRT | 056-060 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance TR RiRY FiRt R iRt
- 5 izl v 5 izl
HH/E | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Samplel 5.1 5.0 - - - - - - - - 5.1 5.0 4.8
Sample2 5.1 4.3 - - - - - - - - 5.1 4.3 4.9
RIEFT | Sample3 | 4.7 4.4 - - - - - - - - 4.7 4.4 5.1
JERELRR Sample4| 4.7 4.3 - - - - - - - - 4.7 43 5.4
Contact
resistance Sample5 5.1 5.3 - - - - - - - - 5.3 5.1 5.7
(&L
Unit:mQ) Samplel 5.3 5.6 - - - - - - - - 5.6 5.3 5.9
Sample2 5.6 6.3 - - - - - - - - 6.3 5.6 6.0
RIEFE | Sample3| 5.2 6.5 - - - - - - - - 6.5 5.2 6.0
Sample4 6.3 5.8 - - - - - - - - 6.3 5.8 6.1
Sample5 6.5 5.7 - - - - - - - - 6.5 5.7 6.1
P
Name of instrument
equipment

SR ik B4 4 Gas Corrosion
Test Chamber

ER T
Resistance Meter

023 70, 25 W




MERS
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b
Test Result

R

= _OR-OC-
Report No. 202208004 kxS CWBDZ-QR-QC-123
Fs KNI e M SE 3R 73 ok HERRS HAREK FERYIE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERHRERTHAEER. ME
=R . FERYMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1080 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Appearjgmce BRRH: (200~300) Ix 061-065 2ERHRELSEMH. k. xH ;‘ass ;ass
Lamp: (200~300) Ix B EOHURIR 1 R L R B
BmEE=E: (0.3~0.5) m R
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EERESASTHAI2ZAINERR
TISHEE  |(MESHEFRET/NE TR 3B T 3R
6.3.7 £)Industrial After 7 hours exposure in ammonia 061-065 T AE S No stress =
- gas(Ammonia)(NH [chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
3) solution for every liter of chamber cracking
capacity
MR K BIEEE
Result of test or range of numerical value
IIthE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fei5ifs Fi5ithn Finifs Fi5ts Fi5ts
e AT | 061-065 No damage. No damage. No damage. No damage. No damage. ! / /
MO8
Appearance TR A EhFTE TR B FFH ERABHRAH | TROEHRFE | TROEHAR
RI&E | 061-065 | No stress corrosion | No stress corrosion | No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
PEcd-E

Name of instrument

equipment

HAKE
Ammonia Plant

24 U1, 325 W




REMS:

B M s R

Test Result

Report No. 202208004 Fet4m's: CWBDZ-QR-QC-123
FE | wNmBE S Bk 75 5% HRRS HAREK i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

B 1LERMRENTRAEER. ME FARRE
Checking by eyes BN {E BRI .
MA: 1000k Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. ~
BZRA . ~ ~ h = r N a
6.1.1 Appearance itz 4 (200~300) Ix 066-075 2?}_}%1#%‘%@%‘@91\ ¥L"I»t . FCER B AOHAR Pass Prss
Lamp: (200~300) Ix 115 R L R B R
BiMEEE: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.1 Method 1la damage, etc.
IR H AT IR AL N RGP
d, BRE (245+5) C, RiE
1P (4~5) LHE: =90% ~
- s N =
638 Solderability | Dip solder tails into the molten solder 066-070 Solder coverage: =90% ERURR T3 Pass
held at (245+5) °C for (4~5) seconds
EIA-364-52
TSR UEIR A IR R BTN
RLRNIRBAP P SBIRE (26045)
C; BHE (5+1) #fE, EEEEHT
wE (1~2) NEf
TSR |FIEE: BE (350£10) C, A}E
Resistance [(1~2) seconds ) S Tifs (£886.1.1) . m &
6.3.9 to soldering |Resistance to wave soldering heat: 071-075 Appearance: no damage.( refer to 6.1.1) HRYBATH Pass
heat Dip solder tails into the molten solder
held at (260+5) °C for (5 +1) seconds,
recovery time (1~2) hours
Manual soldering: (350+10)°C for
(1~2) seconds
s R BUESERE
Result of test or range of numerical value
e
ltem Samplel Sample2 Sample3 Sample4 Sample5
ﬁ”{*'ﬁ. . >90% >90% >90% >90% >90%
Solderability
R I NE o o o o o
rocl BRER ot it Tt At At
a4 ) no damage. no damage. no damage. no damage. no damage.
[Es 3 soldering heat
Resistance to
soldering heat] s Timgg Tt Tt At TRt TRt
Manual soldering no damage. no damage. no damage. no damage. no damage.

UERRE BTN
Name of instrument
equipment

12454

Solder Tester

R

Electric Sodering

25 U, k25 ;T




